RADIO CONTROLLED ELECTRIC POWERED SPECIAL RACING BUGGY
OFF-ROAD RACER

ULTIMA PRU

® EXTENDED—-LENGTH FRONT,REAR SUSPENSION ARMS EVEN LONGER TRAVEL AND
IMPROVED ROADHOLDING ON ALL SURFACES.

® TOP-QUALITY METAL-BODIED PRESSURE OIL-FILLED SHOCK ABSORBERS.

@ ANTI-SWAY BARS FRONT AND REAR. FULL SET OF 14 BALL BEARINGS.
@ QUICK ADJUST LINKAGE FOR TOE—-IN AND CAMBER (F/RS.

@® TOP-QUALITY RUNNING GEAR: ADJUSTABLE BALL-TYPE DIFFERENTIAL AND
FINE-PITCH GEARS.

@® SUPER-LIGHT FRP PLATE—-TYPE CHASSIS FOR STIFFNESS AND STRENGTH.
B BATTERY (NOT INCLUDED) : 7.2V./8.4V (1200mAh,1700mAh)
B MOTOR (NOT INCLUDED) : MEGA , LE MANS 240 SERIES,

B RADIO (NOT INCLUDED) : 2CHANNEL (AMP SPEC.)

Crm e — i mm —E  E—— ———— e = s ——— c—— —

1:10 SCALE

l

THE FINEST RADMD COMTROL WODELS

KIT NO.3119




R R R Y R R R R R R N R N R R R RN R R R R RN R R R NN N RN N R I R R N IR R NN RN RN R RN NN TN R NIRRT RORNRNNGRGRRNORNGRONRRNNGNGRUNGERNONG L BQ LA

BEFORE YOU BEGIN

ASSEMBLY ! (KIT FUTURES)

Thank you for purchasing the Kyosho's @® Extended —length front,/rear suspension

R/C "EP Off —Road Car Ultima Pro”. arms even longer travel and improved

roadholding on all surfaces.
In order to keep your Ultima Pro in the

tip: fop -condition 1o: enjoy the. musl @ Super—light FRP plate—type chassis for
pleasure from the R C world, vou should stiffness and strength.

throughly read through this instruction
manual and the operation instruction of & Thix Lit e fds t6 Gis e 2odanne
the radio control units to keep the radio controller and electrical speed control.

correct way of assembling, and handling.

I T o CONTENTS ISR RS R RN RN R RRR RN RRRRRRRRN

BEFORE YQU BEGIN ASSEMBLY :ssseesrsssnscnseassnees D il INSTALLATION OF MOTOR GUARD-wserveeeeeee-14
BEFORE ASSEMBLY »ssssssessusscssanrasnssnsansassnsissasnnassnnce 3 INSTALLATION OF CENTER GEAR sersssssnssnsld

)

LIST OF BAGGED PARTS (1) R R—— A INSTALLATION OF MOTOR  reeeessssssssansasnssenns]§

LIST OF BAGGED PARTS (2) LAYOUT ... 5 B INSTALLATION OF GEAR COVER +eeseessesersnsl§
DRAWING OF PLASTIC PARTS ON RUNNERS.

=

) ASSEMBLY OF WHEEL AND TIRE ssseessessnes]$
® ASSEMBLY OF CHASSIS PORTION KB ~ fl INSTALLATION OF TIRE svesvsersininiiiniianiininnn g

—_—

B SCREW IN THE BALL—END ...icciiicne. g

@ DISASSEMBLY OF SHOCK i @ %E[FJFIJEL%IJI}JT%QNLI?JE{ Kis B’ ~
FILLING THE OIL SHOCK cvesrsvsansasssicananies 7 HOW TO CHECK RADIO UNIT sesssscsssncenasssase]f
INSTALLATION OF COUNTER GEAR ....... 7 INSTALLATION OF STEERING SERVO..........1g
INSTALLATION OF FINAL PINION GEAR...9 INSTALLATION OF AME swwwsiinssiai]]
ASSEMBLY OF GEAR BOX  sssseervssnnn. 8 Bl INSTALLATION OF RECEIVER ‘eescersscnnnninicnnn]g
B INSTALLATION OF REAR SHOCK STAY 8 INSTALLATION OF BATTERY cerecinreciininnnnnlg
INSTALLATION OF GEAR BOX cessesssrecinnnnn g

ASSEMBLY OF REAR SUSPENSION ARM .9 ® CUTTING & MOUNTING BODY =
ETB‘E{‘;IJ‘I[_‘Z‘EIGN OF REAR SHOCK AND.......10 CUTTING BODY AND WING  eeereeeesesireesni]
INSTALLATION OF KNUCKLE ARM «eeseessens]0 PAINTING W
INSTALLATION OF FRONT SHOCK STAY:-10 APPLY OF DECAL ....usemsussnusrcurmmsssrsmssssesisnires) g
E EES&ALLATI[}N OF FRONT SUSPENSION,,...( ASSEMBLY OF WING 20
INS.TALLATIGN OF FRONT STABILIZER -+--11 AND MOUNTING BODY

[ INSTALLATION OF FRONT BULK HEAD --11 ADJUSTMENT OF BALL DEFERENTIAL 20
INSTALLATION OF FRONT SHOCK sssseaeesees]? SETTING GUIDE ccscsuasisissicscasinasnsssssssasssssnissnssnssassssd]
B ASSEMBLY OF SERVO SAVER wwwwwwmmenn]d  DariatkALION OF OFTIONAL WING STAY )
INSTALLATION OF SERVO SAVER t=+sseesessess 12 EXPLODED VIEW cttttiieiinrercrssrsrerneesressssesnnnerssssessnsd3
[l INSTALLATION OF TIE ROD ttresesrerarsnrenensena]3 " R, ) |
INSTALLATION OF RADIO PLATE w13 PURCHASABLE PARTS FOR YOUR KIT 25

fll INSTALLATION OF MOTOR CORD ::eiesennsenlg

LA AL LA A R AL A LRl R R R N RN RN LA LS L L R R L R R N Y P P Y Y SN IIIY EEEFRRBRRRRERR RN RN RR N RN AR RN RN RN

NO.3119 Ultima Pro _



AL R R R R R R R R R R R R R R R R R RN R R R R R R R R R R R RN N RN R N R R RN R RN N RN N YRR RN RN

BEFDRE ﬁSSEh1BLY O Be well aware of the different types of screws,

: 1 The difference between the TP screw
. (short form of sell —tapping screw) and the ordinaly screw is ..

~. Some of them !

Coarser ':'hread pointed tips. Finer Thread

2 The kinds of screws which will be used in this instruction.

7 Read the instruction carefully,

You can assemble the kit more easily
if vou have grasped the general idea
of steps and structure beforehand by
reading it through to the end.

() Check the parts in the kits, : IE';EELE-TF Head TR Bind Screw E-E,;::];:; AR
Check to see if all the parts are correctry bagged -:}[ns.lruclinn Flat Head Cap Screw |[-fmmhwm..unmuu.n Set Screwll
as the are listed in the "List of Bagged Parts” (page 4,5). Screw
Your through understanding of the assembly will enable There are two kinds of thread,
you to build the kit without - finer and coarser ones,
any difficulty. O Pick up the correct parts and screw, ) /

Compare the shape and size of small ‘—D—

parts, such as screws, nuts, and washers.
List &f () Be sure about the location and

Qbaggmj parts direction of parts to install,
oK ._
Double—Check the location and orientation

‘6 ; of parts with the illustration before

: installation, When neccessary, assemble
the parts themselves tentatively before
proceeding to the next step,

==

Check the components in the kit prior to vour startings of the

assembly. O Do not tighten the self —tapping screw
Any claims for replacements or refunds for the model in the ; too tight,
process of assembly will not be accepted, : Do not use excessive force when tightening

(O Learn the marks described in the instruction,

—{TIA - Place to put some locktite,

It will prevent the screws and nuts
get loosen by vibration while running.

_@ ... Point where grease should

applied,

? N
Setps where your ; ] .
It will reduce friction are assure paticular attention i Good Cu],‘Lu.LLLLu_ Wrong
smooth movement. is required, :
phis il s R s s

the self —tapping screws, or vyou may strip
. the thread in the plastic,

. It is recommended to stop tightening it when the thread part on
. the screw goes into the plastic part and vou feel some resistance
. from the tightening,

: Over tighten may strip the lhrcag in the plastic,

THINGS NEED : <NiCd Battery> No,2331 7.2V —1200 No,2310 7.2V -1200
BESIDES THE KIT : Ultima Pro® is designed SCR Battery (Saddle Pack) Sprint Battery

5 Ch ks S :+ to use a rechargeable
<< Lhannel Radio System> : 7.2V NiCd Battery pack.

Two types of radio control set are on the : 7.2V Sprint Battery and
market, the stick and the steering wheel type. : 7.2V Saddle Pack are ideal

‘_‘
Choose which ever vou like,

T B

for the purpose,

(R R ER LT

Transmitter + < Motor >
The Ultima Pro not come with a motor,

+ A Le Mans series type motor is recommended for top

f
F‘jﬂr OrTRANCcE, No,2481 Le Mans Pro High Speed
: No. 1986 Le Mans Speed 240T No,2483 Le Mans Pro High Torque )
:  No. 1926 Le Mans H—2408 N0.2472 Mega Dirt Oval

No, W1011 SPA 240WS N0.2473 Mega Off —Road

mEEw

SETVO

i <Charger for NiCd Battery>
The Kyosho's NiCd battery is high performance.
: If it is charged correctly, it will operate for a considerable period of time,

Model Name Time |Rate % Features

N0.2326 | 7.2V Power Charger |15 (py 70 | For bigginer Built—in tim
AA Size Battery (min,) 28 timer

TR AR AR REEE S

For 'l‘ran:-:rnitlcl:ﬁ No.1849 | Multi Charger II 20 (min)| 100 Built in Timer, Ammeter
pCs. ' :
: N0.2246 it 20~-30 Trickle charging
: EFT Auto Charger WL 100 Autarmatts it 6l
Use one of the chargers listed which suits your need,
T S “r:‘_‘ﬂEhEHEKK{'}fvrﬂasﬂ'andqulrr"-fji_mr_‘nlar!}lnthek:t ......................................................................................................

Phillips Screw Driver Round Cutter

Micro Line Tape
Awl e | 3 . .
Cross !__I'J— Needle Z‘dn Polica Paint ﬂﬂﬂ:j
Wrench e CYOTHO
Rubber Cement b 7,

L = {

| ———

-—_q.’_——@ Wire Cutter m
O N

Sharp Huhbm Sander Instant Brush . .
Knife Grue =N __N i‘:__'“ ;

lilllilllllililiilillii!il-llll-lillllli--lllllliiilli-l--i|ll|-lln||rlllliiiinulli-|it-i|--itnlil--i-ililrilr|llliiiill||-

—_— NO.3119 Ultima Pro




LIST OF BAGGED PARTS (1) The key numbers with Windicated plastic parts on a runner,

See page b for the layvout drawing, |

(Do not throw away a bag header] Header
| |
® The header is the only thing to rely upon when L B | —
looking for a part. Do not discard it until vou L. 1 OR e e e ‘
finish the assembly. Em
<EXAMPLE > | loset Gtaes
® The header is @ saLL NUT (UPR-7) _urn
indicated like this 1 | I | A — |
in the instruction, IFE.[E:T rF“'JgTr:‘!SE H;‘;‘;ﬁfr of Keep it in the bag. i-;lf;ixwiithnrilagﬂ_c
Bag Key #| Parts Name Qty  Step Bag Key # Parts Name Q'ty Step
3 |49 X8 Bearing 6 | B W B2 | Sponge Cap I
4 | 5¢ X10 ’ 6 BEE 83 | Motor Guard Plate 1 22
5 | Center Gear Collar 1 (3 UPR-5 84 | Servo Saver Spring 1 1/
37 | Front Sus. Arm 2 |8 100 | Rear Upper Plate ] 20
38 | Rear Sus. Arm 2 104 | Servo Mount Plate ] 18]
40 | Gear Box (L) 1| @ 85 | Front Bulk Head | | B
41 # (R) 1 (4] 86 | Rear Axle Stopper 1
% 42 | Stabilizer Link (L) 2 | 87 | Rear Bulk Head I /|
* 43 . (5) 2 14} BB | Gear Cover ] (24
UPR-2 * 44 | Stabilizer Stopper 2 | H 89 | Bumper 1 | @
46 | Wing Stay 1 36 % 90 | Front Hub 2 |l
47 | Gear Cover Seal I % 91 | Rear Hub (R) 1 | @
48 | Double Sided Tape 1 | M B % 92 | Knuckle Arm (L) 1 | W
49 | Strap (S) 2 | i W\ * 93 * (R) 1| W
80 | NiCd Strap 2 | W % 94 | Servo Saver (A) 1 | W
51 | Antenna Pipe ] (31] * 95 * (B) ] 1]
52 | Shock OQil (Green) 1 | E UPR-6 * 96 * (C) 1 | @
53 |Screw Locking Compound| 1 (Plastic Part) +¢ 97 * (D) ] m
54 | Silicon Grease 1 % 98 | Servo Saver Collar 2
109 | 6.8¢ Ball End 4 * 99 | Gearbox Hatch 1 | &
UPR-3 5 | Rear Wheel 2 | I *101 | Servo Stay 4 | [{>pare x 2
57 | Front Wheel 2 | @A w102 | Shock Collar 4 | MID
33 | Swing Shaft 2 | @ %103 | Antenna Post ]
34 | Wing Post 2 w105 | Stopper Post 4 | H
35 | Drive Washer 2 |8 %106 | Stopper Washer(Thiner one)| 4 | Wi
36 | Rear Wheel Shaft 2 | B8 * 107 ’ (Thicker one)| 4 |Don't use
* 39 | Radio Plate (Red) 8 | Bmm.™" %133 | Body Hook 1 | M
58 | Pinion Gear (20T) 1 *134 | Rear Hub (L) 1 B
59 | Center Gear Shaft 1 | B %135 | Battery Holder 2 W
60 | Counter Gear Shaft 1 | @ %108 | 5.8% Ball End 14 | 0
61 | 2% X1 Pin 2 B Spare x | 110 | Hub Pin 4 B K
62 | Front Wheel Shaft 2 | M 112 | Ball Nut 2 | @
UPR-4 63 | Servo Saver Shaft 2 | B 114 | 6.89 Rall 4 | @
64 | Wing Stopper 2 | @ UPR-7 115 | Front Sus, Shaft 2 | IB
65 | 3% X40 Adjust Rod 4 ' 0 116 | King Pin 2 |l
66 | 3¢ X32 . 2 |0 117 | Steering Rod ] (1]
67 | 3¢ X50 . 2 | 118 | Center Rod 1 | B
68 | 58 ¢ Ball (Black) g |0 119 | Motor Guard Joint 1 | W
69 | O—Ring (P3 + Black) 2 | @MW © 8 | 8¢ X14 Bearing 2
70 | Motor Guard Collar 2 | @ @ 9 | Differential Gear ]
w 71 | Shock Piston 4 @ 10 | Diff. Shaft (A) 1
74 | Pressure Top 4 @ n * (B) 1
113 | 5.8¢ Ball (Silver) 10 | 0 A © 12 | Pressure Plate 2 Tﬁs Mark i
M3x18 Cap Screw 4 | Em © 13 | 8% X10 Collar 1| for b dite
1 Front Shock Stay ] (12] UPR-8 © 14 | Torque Keeper Ef.fﬂfm 1
2 | Rear Shock Stay 1 | H @ 15 | Tapered Washer 4
7 | Motor Plate 1 | @8 @ 16 | Diff, Ball 10
45 | Battery Holder Plate 2 ® 17 | Thrust Ball 8
UPR-5 95 | Front Upper Plate 1 (70 @© 18 | Thrust Washer 2
77 | Front Stabilizer 1 | D0 ® 19 | Front Shock Shaft 2 | e
78 | Rear Stabilizer 1 | A ® 20 | Rear * T e e
79 | Rear Sus, Shaft 2 9 ® 21 | Front Shock Case 2 E:IET*“’*“”
80 | Stabilizer Ball 2 | B8 ‘Eﬂn?ﬁmd ® 22 | Rear * 2
B1 | Adjust Ball 4 | IME page 5. ® 23 | Front Shock Spring 2 (2]

NO. 3119 Ultima Pro - -



LIST OF BAGGED PARTS (2)

LAYOUT DRAWING OF PLASTIC PARTS ON

Bag

hey

#

Parts Name

Q

Step

UPR-8

24

Rear Shock Spring

25

Spring Holder

26

shock Cap

apring Stopper

Shock End

Shock Piston

Shock Collar

( White)

*

(Black)

O Ring (P3-

Red)

C Ring

(AN AN N B AN O IN I8 I AN

E Ring (E2,5)

L 3 .
Thiz Mark iz
assembed
for pressure
shock.

Motor Guard

Final Pinion

§ @ These parts are .89 Ball End
not used, (4 sets)
Shock Piston & Plastic Collar @ @:C
(4 sets) :
i "0, C0
ik )
3 3 Rear Hub
@ {1 set)
Battery Holder (1 set) w ® |

O)=o

Center Gear

Counter Gear

Cross Wrench

Body

Wing

Front Tire

Rear Tire

Main Frame

Decal

I e L NI B B o B e B R T N 1 S N S I I Y N

.l..—' ..-.--. E .*-.'- .-_._ ..-.- E E .,- = E
] | [EE (=21 | (=] | £ b

Instruction

UPR-1

E Ring (E2.5)

_._
=]

«+ (E 3) (Black)

127

+ (E4)

128

Hook Pin

129

Body Pin

130

Hex Key

(1.5mm)

131

. (2mm)

132

» (2.5mm)

Bind Screw

M2.6X 6

&

M2.6X12

#

M3X6

&

M3 X15

&

M3 X35

t 4

M 3 X 45

Round Head Screw

M3 X33

Flat Head Screw

M2.6X12

#

M3IX6

#

M3 X12

&

M3 X15

#

M4 X8

&

M4 X112

Truss Screw

M4 X8

bBlhlo|blb|lWw D=IN=MNOIN|O| === |MN|W

TP Bind Screw

M3IXB

b
e

TP Round Head Screw Mixl18

TP Flat Head Screw Max10

Ty | ==

Nut

M2.6 L3

I
P

L

Kinds)
M3

Nylon Nut

M3

*

M 4

Washer

M2.6 (Black)

*

M3X8X0.5

F

M4X10x05

Shim

PBX12X0.2

set Screw

M3X3

#

M3 X16

#

M4 X4

Flat Head ScrewMZ2.6x15

P = [N ~J|MN BP0

Upright Parts
(1 set)

Stabilizer Parts
{1 set)

G0

Parts and Others
{1 set)

sServo Saver

Battery Stopper Parts

L
)

N A&

F A ETTFFFTEFEFI R AR

\
%

3
b
&5
b3
N
b}
b,
b,
b3
3
\H‘
b}
b}
b,
*
by
by
b
l."
l,.‘
Q
-
o
b,
-
X

.

§
§

%
b
S
S
"{
Sy
2
3
3
b
b,
b,
=
N
3
3
%
3
N
N
%
=
N
%
N
3
b
x

o

oy
k. ]
]
i
LY
y
LY
-
-
3
L
L
»
3
& y
- -
b, oy
N 3
N -

£

.

7
%, /%
9

e,

AT
L

.l. A

A
]

NO. 2119 Ultima Pro



@ ASSEMBLY OF CHASSIS PORTION o

SCREW IN BALL END Screw in each ball ends matching to the actual size drawings.
® Front Upper Rod
(Used in Step 12.) &—a
making sure that the there

is not mistake in the color ™5.8# Ball End UPR-7)

of the 58 ¢ ball and the i : - — .
direction the rods should be @s.e¢Ball (Silver) rm'lﬂ m
(UPR-4) : t

Assemble with caution

< Actual Size Drawing>

facing O — : ou
: = I‘_ﬁ.bnul
— IR 26mm

{ -

Side with the collar is a
reverse thread,
Screw in the ball end

Assemble 2 sets.

3¢ x40
Adjust Rod

anti—clockwise, [UPR-4)
E ﬁ-ﬂ d’ Hldu F:nd ...... d I ------------------- i T PAEEERRAEEERRA AR R T T R T P P R TP R R P PR R P LR e L LR e e e R L e L]
® Rear Upper Rod §#:5.8 ¢ Ball (Black) it
{(Used in EI.EP 7.) [(UPR-4)
=) m "
< Left> : ~
®5.8¢ Ball End - 14 g <Right >

M58 ¢ Ball (Silver)
[UPR —4)
- ) Ball color is reversed

i
1 1
i15.8¢#Ball (Black)+—8 __._,.f for left and right. ‘_;"
o . - %3 ¢ x40 Adjust Rod 1 £ 3¢ x40 Adjust Rod

: (UPR—-4) [UPR—4)
@5.8¢ Ball (Silver)-6 _
LO0 @ ——=Y0) ©X == 70
§339 x40 Adjust Rod-- 4 About About
ME:M B omm
£3¢ x50Adjust Rod 2 @® Tic Rod )it

CIITTIRY

St

3¢ X32 Adjust Rod 2

oo |
#85.8¢ Ball (Black)

@Steering Rod  +=1 [UPR-4] _ : - ;
L ' o @- A ‘hk‘ﬂlir-@
®R @ #h 3¢ x50 Adjust Rod L_f"‘b‘]“t -

(UPR-1]

(UPR-4)] 41mm
.bl_['['r]nglﬂ{:.d .............................. ﬁl ................ T .”“IdﬂrHUb{m ...............................
: s : Holder Hub (F : > : :
(Used in Step 19.) 2 !;iLsml:ll‘ in Slier:}‘&,:l EELET:E;]]JQ _IdEnjd (Used in step 9.)
® Hex Key (1.5mm) # 3% X32 Adjust Rod

< Left >

@ Steering Rod

(UPR-T) ] Mix16 Set Screw -
#5.8¢ Ball (Black) About
: E.8¢ . » Abou
(UPR-4) : E[UPHE}E%'" End ; 7mm
By rotating the ball ends, i : ]

adjust the tie rod to the io
proper length, :
(see step 29)

{Hightl;l.-...llllm
. O Wt!f‘:n you screw in it,
It is easier to use a thick (4 ) driver.

DISASSEMBLY OF SHOCK Pressure Shock (5)
(For Front)

L

@s.s#Ball (Silver)--4 | Shocks are assembled temporarily in bag [UPR-8]
and must be disassembled only shock spring and
@ O shock cap to add oil,
Stage 1 Stage 2 Stage 3

@ Shock Cap

@ Front Shock Case
@ Rear Shock Case

@5.8¢ Ball (Silver)

i Front Shock Shaft ["'"T"”
® Rear Shock Shaft

# Spring Holder

@ Front Shock Spring
@ Rear Shock Spring

Compress the
spring and remove §
the spring holder,

NO.3118 Ultima Pro -6 —




FILLING OF SHOCK

Stage 1 Stage 2 Stage 3
Pull down llhﬂ F[St{}'ﬁ to the bottom Keep the piston in the lowest E:}nErm thdt[ﬂ i.i t:;r'lnl-“
and pour oil slowly, position and tight 26 gradualy, work smoothly by
Then move the piston up and down then excessive oil will run over, moving the piston up
gently to get rid of air bubbles, and down,

2 Shock Oil (Green) T

(UPR-2) < Fitting of Pressure Top>
Q_" Pressure Top
(UPR—4)

® Shock Cap

— (] Fit it into the
—/ groove firmly,
! It should move

{} without any binding
©

In the end, tighten
it firmly so that
the oil will not leak
out,

Full the cylinder to
slightly above brim,

=3

INSTALLATION OF COUNTER GEAR

& Counter Gear
{UP‘H-EJ

@ Gearbox (R) (UPR-2)

|@8# x10 Ball Bearing
Cut off the
1 projection
EL29 X11 Pipreeeeeeeereess 1
D 2¢ X11Pin
. 1 (UPR-4)
5t Counter Gear -
Shaflt
o [e)
|

M Motor Plate [UPR.5]

INSTALLATION OF FINAL PINION GEAR

%

@ Hex Key (2mm)
(UPR—1)

Py

M4 X4 Set Screws1 |

M4 X4 Set Screw
[ Set the screw to the flat

on the shaft,

M Final Pinion

Y NO. 3119 Ultima Pro



@ ASSEMBLY OF GEARBOX

Ball differential is already assembled and is
included in (UPR=8) but before assembling
it into the gear box, theckﬂ and (2}

Stage 1

oU[E-‘I’EHIEETIﬂI. ITSELF SHOULD
NOT TURN FREELEY,

The point of adjustment is
how tight the cap screw 15
tightened, Adjust and

readjust @) and @ are OK,

Hex Key (UPR-—1
(Zmm) K }

ik

~~ gy DIFFERENTIAL MUST )
- BE EFECTIVE

By holding the differential itself and
by turning the differential shaft,

does the opposite side shaft lightly

Bind Screw

MIXIBT P Screw:------ 1 turn in the opposite direction?
Wh o % {This is called the differential
ALY When the differential]|If it is turning freely, effectiveness,) - i
C itself i1s turned with || make adjustment as Eigﬁicrﬂmlllzml‘g:p
Round Head vour hand with both)l shown in tthe right » : ;
M3 X3 raw "1l end of the shaft is | diagrams. Stabilize ;c‘:hc!w: 11I-'lf:lmp
(oD stabillzed with a with hex Hiserentia
: ) key or B effeclt 15 losL,
| minus screw driver, =T screw driver,
[f, the screw is over
tightened or use with the
differential turning freely, it
R . will result to damaging the
® E Ring_ (Ed)- ! ball and plates,
After the adjustment has been
effective,,, Sponge Cap
i reon diff ass . , [UPR-5)
ii:??ﬂif}lﬂ-?fck} ------ 1 heep diff, assembly [ree, Screw side (108 Ring (P3.Black)
. / [UPR-4)
Push_in, ¥ ~@
>
|'::I - r::l
™ Stage 2 ~ &
— -“t Apply grease all ~ )
F“—" around the gear teeth, e 0
Il—
@ 5% %10 Bearing '4
(UPR-2] ' ‘
)
0 =T il = 0 1
3 A=
Fit an E Ring ® E Ring (E4) ma,ik% Qq'
B [ a pair of pliers, (UPR-1) —‘#%
1 PRl
1 ; B e When having assembled it as
il o B g shown in the drawing at right,
e and it you hind 100 much en
S 3 b R d i find h end
4 E F
1 -] = Watch the play...
~ direction, g
MIXIATP < g ee page 21, _
E~ ﬂ:{ ? bcr o I .Et‘.'f’rhen m:-alr:riéng shim I't;r ball
G s oo R ifferential adjustment...
TS J @ S @ Gearbox (L)
; [UPR-2)
Tighten the M3x33 screws till M3X33
the tips with the motor plate, Round Head
Do not tighten them further, Serew
INSTALLATION OF REAR SHOCK STAY Stage 2
Stage 1 "
M3x8 TP Bind Screw “Qff
-G)
The lower hole B ¢
M2.6X6 B -2 ; ey
G HCTeN M3 Nut "—@ ﬂMBxIB Cap Screw 3 0
(= s (UPR—4) . @, ¢
M3IX18Cap Screws-2 3 - =
i
M A @\ ~ 3
‘
M2.ex1s LBt Head.2| 2 EIE/ \ % | '
; : - ‘.m:};,.,.m,p

[ Screws

M3IXEBT P Bind o
Sfrcwsq}m
MB. xuts ..................... 2 I:il‘ Hﬂ-ar Sh':H:k Staq'r
[UPR-5B)
¥ Stabilizer Stopper
s T 5 (UPR=-2)
M2.B Nuts reeesressanns e “¥ Rear Stabilizer

(UPR—6; M2.6 Nut
@ Hex Key (2.5mm)
{(UPR—1)

This is the rear upper
rod which has been
assembled in step 1.

S

$h Rear Bulk Head
M2.6X15 [UPR-6)
Round Head

Screw

NO.3110 Ultima Pro



E‘,] INSTALLATION OF GEARBOX N Stage 2

Rear Bulk Head

Stage 1 @

$8 Gearbox Hatch

o
/ P — ] (UPR - 6) \
- r| ~ ] -
o b = Gearbox
ﬁ’ O : =
(s ' ;-;i Ny M 3 X35 j :
‘ l e ' Bind Screw S 5
0, &5 ) -,
: ' ‘H\\\@ - '-1.'I"-""""""""mI|I
- — a_amn‘ )

o > | )
@ \ain Frame = - © | 3
P | l“f
=1 F L H-ﬂ'"—
&h . lli Iln : \I".
= i ‘ |I'I I L 1
“
M4x8 Flat Head - :’ z e

Screws S ” 3 E
S
9 es =

M4 X12 Flat Head- 2 o
Screws - E = \£ >
M4 X12 Flat 2 pes, s
Head Screw - — Y dmr
: : (for fixing the bulk head) ‘e A, L.eave the clearance
M3 X% Bind Screws"! G E;:Ei': tféﬁpgf;ﬂ]“ Y of 2mm  here,
|(EEEEEEEEEEG  max8 Flat Head Screw 2t 8 Fermapenty fighites
| | 4 pcs, 4 — after the motor guard
(for fixing the gearbox) s in step 22 is installed,
Stage 2
[®)] ASSEMBLY OF REAR SUSPENSION ARM Stage 1 g
< Left>
@5¢ X10 Bearings -4 Screw’ in it easier with
thick philips screw
@ /drivnr (about Bmm).
Don’t use
M4 Nylon Nuts -2 |thin_screw \
oy beacuse® it SCI'E“' it in
will damage till the end,
- ball end, (’
6.8 Rallg r=reereereses F.| :l - i
@ Screw in it more -'I T‘ }
Dhﬁmm interior ﬂ Small  Large
o s ; than this line ;
@ E Rings ... 2 | Hub Holder™ : Direct the
(E2.5) which has been G e bigger hole & EE'“?E‘EH—"‘-
@ assembled in Hub Holder (R) } to inside. .
EIEP 'L Insert the ball fi.f'ml}'_
. e ittt UPH4 ........................................................................................................ erene e
Srilgs O ® Rear Hub fua ¥ Shart, sasesi N
- : IMaxisFlat Head....o Stage § ©
[ Screws
M4 xg Flat Head. .2 \ 4 < Right Portion>
@ Push i : Crews @ : ;
ush in : You will tighten 4x8
to the end. i Flat Head Screw
: @. permanentry in step 22,
_ i |8 Radio Plates....... 2 E:
M4 Nylon Nut i c - (red) -
(temporary) @ 5% %10 Bearing (UPR.2) @ [I n -
Stagﬂ 4 , e @
: M3 %15 ] - = =
# Rear Sus, Sh . HL Setg PR .
< Left Portion> [UPR-5] (2 . ¥ 3
Hub
® pin_ [UPR-7) i _ Radio Plat Flat Head
: 9 (Red) ~~Screw (2 pcs,)
(UPR-4] : ) (temporary)
:Put
| finto -
- 2, guppqrd:: 2z
L :outside Y -
Yo | holc. 51 ff e
@L “‘ﬁ“;}?”iﬁﬂ (UPR.-5] i ]‘”&! g }h‘l ® Swing Shaft (UPR-4)
a : g L L= i
R B0 : &) -
LU pper®) #% L Ring (E25) : 6 . ® Rear Axle Stoppei
hole [UPR-1] : ‘u & <Left Portion> (UPR-&)

— Q9 — NO.3119 Ultima Pro



INSTALLATION OF REAR SHOCK @\ M3 Nvion N
AND REAR STABILIZER '@_@,,f’a;’}c % e

f-c Collar (red)

= Shock Coll
&W@{L‘P‘ie—sﬁi e

M3X3Set Screws 2
L] Rear Pressure Shock

(Longer one)
Flat Head,,...
M3X¥2g rews .

m3 Nylon Nuts...... 2
18 o &

e s T

M3 X12 Flat Ry —

® Shock Collars.- 2 Head Screw =

ﬂ Plastic Collar===- 2

{red) Outside
ol
q Tk
= gtk
r- . I'. y

80 Adjust Ball (UPR-5)

5§ ~10mm
Make the
clearance;

EI-; !

@? Stabilizer [UPR.2]
Link (L)

Loosen a screw
and adjust.

INSTALLATION OF KNUCKLE ARM

§2 Front Wheel e D

Shafts,

@ I{|ng PiHS .............. .
®E Ring (E3).w.2

o BT

$1- Knuckle
Arm

# Front Wheel Shaft{uPR-4)

Molded marking
of "L", F

% Front
Hub_~

Molded marking (UPR-6]

of "R",

#2Front Wheel Shaft
(UPR-4]

% Knuckle (L)}[UPR-8)
Arm

INSTALLATION OF FRONT SHOCK STAY

M3 X18 Cap Screw

Stage 1 (Small bag of UPR-4) %
@Mﬂxut o Be careful of the direction Stage )
&

Insert through ) in which the upper rod
the lower hole, should be installed,

/
Side with | ¢ b

TP B o
the collar M3IX8 Bind Screw

M3 x15 Flat Head
Screw

This 15 the front
upper rod which
has been assembled
in step 1.

_‘-

.\\‘“““' B

Y Side with
the collar

/’ M Front Shock Stay i
M3 Nut ﬁ\ (UPR.5) @(

M3XI8Cap Screws+2  MIXBT PBind Screws?2

maxisElat Head...o 3 nyig ceemmememsensnne: &

Screws
) cosmnssc

NO.3110 Ultima Pro Y

88 Front Bulk Head{uPR-8)




INSTALLATION OF FRONT SUSPENSION ARM @Q

W E Ring (UPR-1] —{s¢) I

L Knuckle Arm
(E2.5) 0 ﬁ (L)
L
0 Hub Ping s 2 @ Front Sus, Shaft e . . *-.ﬂ'rm
[ 0 (UPR.7) ™ L)L,

- Ay
; . dl 000
{l-i?'FTDﬂT Sus, Shaft: 2 0 @I’ &
= < Left Portion>
B E Ring (E25) & )

@ HE Ring €2.5) (UPR-1)—GD -:?—-ﬂ ELLE*;‘;E (UPR-1]

Knuckle arm (R) e “/
which has been i:f“'," : @ Front Sus. [UPR-2)

assembled in

- Arm
step 11, \m . %
. ’ ™ Hub [(UPR.7)]
< Right Portion> e _' : I,Dwer p;;
- @ hole L
, T v = Stretch it 100mm,
|F:| INSTALLATION OF FRONT STABILIZER
, Stage 2
M2.6X12Bind Screws2 Stagﬂ ;
Assemble two of these
&m for right and left, :  Stretch the both end of !
stabilizer as shown, '
M2.6X6 Bind Screws-2 . o then install in it, t
n] @EE” Nut [U = ., ;H- M2.6X 6
Bind screw

M3 X 3Set Screws— 2

o f Front Stabilizer
§" Adjust Ball (UPR-B) :
i B it Balle  ceesses : : Crew
§) Adjust Balls 2 e B i;)/ |
Q
@ Ball Nulg-esssseesenns 2 43 Stabilizer (UPR-2}

Link (small)
@ [:ﬂ "‘%ﬂ Bind Screw

<Right >

Fix the binding
screw in the end.

INSTALLATION OF FRONT BULK HEAD @(\l\. 3x12Flat Head Screw
&

M3 X12'Flat Head Screw

M3x12 Flat Head-....2

E Screws

M4XB Flat Head..... 2

[&rews

M4 12 Flat Head.....2

.

l: acrews

(UPR-8)]
M4 X 8Flat Head Bumper

Screw

M4 X12 Flat Head Screw

o  § o= NO.3119 Ultima Pro



INSTALLATION OF FRONT SHOCK

/
®Shock Collar
(UPR-&]
M3 X15 BindScrews 2 &
BTN T T . -
Front Pressure Shock
(Shorter one) Qﬂ : ,--"’J
M3 Nylon Nuts *== 2 \ {ﬂ) @ =
. | f"""‘-. h 1
B S Raixe
| O \‘J o {
e Tl > : tf%\ \ ==
® Shock Collar % ,\?'\ﬁ E',W
© e = | .
oY /"" < Adjustment of Sus, Spring >
®Plastic Collar-- 2 % B MANylon Y prabe o eleariiios
(red) . ™
Cf 3 Plastic Collar (red)
@ [ Yol (UPR.4)
1)
Insert to MaX15

: Bind Screw
the middle Loosen a screw,

hole, and adjust,

$ Servo Saver {M
(UPR-6) ‘

it Center Rod (UPR-7)

ASSEMBLY OF SERVO SAVER

# Servo Saver Spring
(UPR-5]

Widen the slit
with a screw —
driver to fit it,

# Servo Saver [(UPR-6)
(B)

m

B

‘\l /)

8 Servo Saver (D)

(UPR-6]
#® Servo Saver [UPR-6)
(C)
[B] NstaLLaTion oF sErvo saver A
.
TR o & Servo Saver (UPR-6)
at Head---- 3 Collar
Screws m
@)

Servo Saver

M3XI0TP Flap w2 )
’ e

Head
SCrews

M3XBT P Bind |

Screw 0'1111”

B Servo Saver Shaft(UPR-4)

4

@pServo Stay uPR-6)

i
1
%\ M3xX8

® Servo Mount Plate
= TP Bind
acrew

{ [UPR-5]
@ Antenna Post
(UPR-6)
(Temporarily tighten

and permanently
M3x6 ) = S tighten in step 29.) .rb
Flat Head hcrewﬂ
M3x10TP g

Flat Head Screw

NO. 3118 Ultima Pro —-|2—



m INSTALLATION OF TIE ROD M2.6x12 A<

-
=
=
-
por
=
-
=

Flat Head Screw E

K

Be careful in the

installing direction, M2.6 Washer
{Black)

M2.6x12 ff\a D

Flat Head Screw A = '
M2.6X12 Flat ”EJEICI-““E {;!dﬂ with & %‘l 4 @
hcrcn'SDEE]Eﬂ the collar, e b ‘
M2 B }‘;Ulﬁ .................. g ., i :

' '

M2.6 Washer s+ 1

(Black) . .
This is the tie rod
which has been

assembled in step 4,

Install in 8 Wing Post (UPR-4]

parallel,

# Body (UPR-6]
Hook

M3xX& Bind seees 4

Screws Qm

M3XBT P Bind Screwl
When using stick tvpe
battery, it needs Spcs,

(e

MAXE8 Truss ..

EcrEws]

4
M3IXI0TP Flat -4
Head Screws

®When using separaie
(ype battery,

prn

& Front Upper Plate
(UPR-5] @ Rear Upper Plate

(UPR-5]

M3xX6 Bind Screw

<When using stick type battery>

= - Truss Screw

1 -
[ —%]
M3 %6 Bind Screw - -
- = |® =
[ =]
.-"--.---..-_-
= ® Battery ® Stopper Post
M4 X B Truss Holder (UPR.6]

SCcrew
[UPR-6] M3IX8TP Bind Screw

Install in
v parallel,
_— =
m \ )
(=
] . .
Ll ] :
(="}
A @ Stopper Washer !']J_g-
<When using separate type battery> (Thicker one) [UPR-6)
M3 XI0TP

Flat Head Screw

-1 NO.3118 Ultima Pro



INSTALLATION OF MOTOR CORD

#* Motor is not included,

Recommended motors are :

-SPA 240WS
-—Le Mans
—Le Mans
—Le Mans
—Le Mans

H2408
Pro High Truque
Pro High Speed

Speed 240T

Stage 2

Motor Cord  prysh Holder Terminal

# Solder the red
lead to the

" Rout the lead wire
through this hole,

Motor Condensor.

Terminal

% Motor cord and Motor comdensor are
attached in the motor.

INSTALLATION OF MOTOR GUARD

[ME_E}(E Bind Screws 2

=

M3IX 6 Bind Screws:2

=

M 3 x45 Bind Screws:2

@ Motor Guard Joint
(UPR-7)

% Motor
Guard

[UPR-B)

Stage 2

T
@

# Motor Guard Plate
[UPR-5]

M3IXE Bind Screw

M 3 45 Bind Et:rew

After the motor guard has
been installed, permanently
tighten the B flat head screws
which were temporarily
tightend in step 8 and 9,

Bind Screw

INSTALLATION OF CENTER GEAR

M3 X6EBind Screw--1

=

I M4 Washers

nnnnnnnnnnnnnn

2

aaaaa

2
—

e

-Center Gear

ﬂllar@

B Center Gear Shaft)

© ]

# O Ring(P3 s Black)

O

() (s

When

and counter gear are too tight,
enlarge this hole shaving with

a file,

Stage 1

Extra portion
of decal,

To avoid dust from
entering this hole, stick
left over piece of a
decal scrap,

)
& Counter .
Gear 3 Center (uPR.8)
Gear
(4% X8 Bearing

i3 Center Gear Shaft

{UPR.2]
(UPR-4)

a

@ Center Gear Collar &y
(UPR-2)

the gearing of center gear

& O Ring
(P3 » Black,
[UPR-4)

M4 Wasl

NO. 3119 Ultima Pro

—T



Leave the

clearance of

0.5mm here.
Attach set screw < Adjustment of Backlash>
to the flat area,
Loosen these two screws and move the upper
screw in the way of the arrow to adjust

backlash (meshing degree of the gear teeth).

M3 X3 Set Screw 1 .
m _:.
M3 X6 Bind Screws-2 on,
Hex Key (1.5mm) Set Scr |
ex Key (1.5mm et Screw
. [LJF’FLI:,I yw Pinion Gear (20T)
[UPR-4]

INSTALLATION OF GEAR COVER

Stage 1
#t Gear Cover (UPR-6)

ﬂi IIG{]k Ij[n 111111111111111 1

C=%

Cut the gear cover
seal to the length,

@) Gear Cover Seal (UPR-2)
(Foam Rubber)

@ Hook Pin

{(Remove the backing paper and put the seal (UPR~-1)

along the area indicated with diagonal lines,)

gﬂ ASSEMBLY OF WHEEL AND TIRE
< Front > Stage 1

Stage 2

Inner Wheel

Cut away five
connections carefully,

IR LR R R L R L AL R R F TR LY PR, ]

@ Rear Tire

After fitting the tire and
wheel, apply instant glue
along the seam,

NO. 3112 Ultima Pro

Be careful not to leave 5 . .
any butt, #= The side with the

letter descriptions,




< Rear >
Match the 6 corners,

INSTALLATION OF TIRE < Front >

M 4¢ %8 Bearing

M 4 H".ra_ﬁ_herﬁ r-.-.-l...|-++-...2

M4 Nylon Nuts----- 4

O

@4¢ X8 Bearings - 4

Larger side
inside

S -

2 A

Small

M4 Nylon Nut M4 Nylon Nut

Be careful not tighten
this nut too tight,

INSTALLATION OF RADIO UNIT « LINKAGE P ~ F¥]

+ Operate the radio control units in order of the
PI] How TO CHECK RADIO SYSTEM neumerical figures. |
A two channel ran;iiu 1s composed of things hke
Fxtoend ? Neutral . a transmitter, receiver, servos and battery,
II'tht: ! * Transmitter It is in effect a control box,
antenna @ Extend Lhe Signal waves are transmitted through
= Receiver antenna, an antenna according to the stick
@®Turn on - | movements,
Receiver i * Receiver Receives the signals from the transmitter

the switch
- and send them o the servos,

¥ Servo They really move the control mr;-r:hanlﬂm
ti-"} - .,.-u‘ of a model car in accordance with the
- signals from the receiver.
\/ ¥ Antenna An antenna on the tranﬁmitipr sends
| signals, and one on the receiver accepis
them. They should be fully extended,
Switch ¥ Trim Lever They will adjust the necutral |:_|~u:;:~;[l.n:m of
servos, thus regulate the steering and
™ advancing controls finely,
o v | | .ﬁl * Battery You can tell the amount of electricity
@S¢t the trim  @Connect the? . “PEE?TF:“””“ "‘* Meter in a battery and how the signals are
lever in neutral. MitCd Hﬂ“(_:T;]LB ‘--{h\ﬁ\h!. Amplilier ‘ emitted.
N i " Turn on ¥ Servo Horns They are intermediate devices on the
' the switch, servos Lo activate the controls,

There are several types in shape,
They should be selected depending upon
the usage,

Connect the
motlor cords, ]
When switch on the radio,.,

Charged Motor Get the switches in order from transmitter Lo
wiCd When switch off the radio...
Battery In order from receiver to transmitter,
INSTALLATION OF STEERING CHECK Stage 3 ——
' Stage 1 [ Cut off shaded part. : =
ME'E}“?E:;L“UHE!ME'E Nut Enlarge the hole with an . \ ‘ M2.6 Washer
D -1 awl so that the control f = o 2k
[:m 1 rod can fit easily, haenbil ‘ @;l - ek
M2.6 Washer M3 Washer @

PN (1)
'" Adjust by
e ’ screwing in or
&

o (Black) @ 3

s ; out the rod,
M3IX8T P Bind Screws! ‘ —~—~
I E E - I Flat Head
I : ' t Hea
| 4 : Adjust the length M2 EX12 1131 .
by screwing, Screw
: as shown below,

=]
3' -
&5 L9 [,

o :
1_-.;! ::
Stage 2 o ——— / \¢ :
’ R = |
After install the servo Neutral
tighten this screw firmly, e —
M3 Washer IN
Servo r When the servo horn is
M3XBTPBind Screw Horn 41

adjust with (1) so it
will become A=B8.
'-l-h-.-_-

Use the screw”™ 'w
provided with L
vour radio units,

in the neutral position, g
=

NO. 3110 Ultima Pro —16—



Em INSTALLATION OF AMP -

Have finger prints and oils removed and cleaned from the surface
of the amp and mechanism plate where the double sided tape is to
be attached,

The back side of the
cord outlet is the side
where the double sided
tape is attached.

* Cut the @ double sided tape (UPR-2) to match
the amp and switch,

¥ Install so that the cords exit will come to the
left side,

® AFTER THE AMP HAS BEEN
INSTALLED..,

St 1 Stage 2 |, case the cord is too long,
age bundle it neatly with the strap,
Joint the connector being careful o
of the motor cord color, Tighten the strap

and cut off here,

2 . - :
. : N
” . ay Strap (S)

o The motor cord is passed behind [UPR-2]

the wing post from underneath
the stabilizer,

), o NO.3118 Ultima Pro



INSTALLATION OF RECEIVER A —

@ Insert the servo and
amp connector,

Stage 1

&) Antenna Pipe
[UPR-2]

Insert antenna 4

through, the hole,
—

Have finger prints'
and oil removed
and cleaned,

(UPR-2)

So it will not hit against the servo,

INSTALLATION OF BATTERY

< Separate Type>

® Hook [(UPR-1) . .

Pin (5S) . .

@ Battery Holder Plate . .
(UPR-5) . -

ﬂ' E'Dd}' EUF’H-‘] : :

. No 2331 .

E Kyosho offers the 7.2V Saddle E

. pack Battery which is prepared o

« for the buggy car specially, .

: ------- liiliiiilllilliilll:

After the battery has been installed

Get together the Tighten the
codes, and tighten % 5trFEtp and

it with strap. "{\r:ut off here,

7.2V —1200SCR Saddle Pack or
{CAUTION)Y 7.2V—17005CE Saddle Pack

BE SURE TO HAVE THE NICD BATTERY REMOVED FROM
THE CAR WHEN IT IS NOT BEING RUN OR BEING STORED

<Stick Type>

@ Starp (S)
[UPR-2]

Tighten the strap
and cut off

leaving 30mm. -
"-,__‘:;

:Krﬂshn offers the 7.2V Sprint

=l | 2 —
i 4 \/\ +Battery SCR which is prepared
/ «for the buggy car specially,

Mo 2310

.| | [Z2VSPRNTSLR

'"E R RN E R BN B

i~

R

It will come loose
when pushed here,

7.2V Sprint Battery S5CR or
7.2V Racing Battery

NO.3118 Ultima Pro —18—



CUTTING & MOUNTING BODY 3336
CUTTING BODY AND WING [he opening is for  The opening is for

installing the wing installing the body,
stav,

Ante Hol
ntenna Hole (g5¢) Cut off
until the

™ Body . right tip,

The opening is
for installing
the body. id

<.Rear Part of the Bﬂd}'?—-‘

r.|.1|"ll.'_".-'1ﬂ | AT |i['!||3.‘-3. T EEEEEEEEEEEEE
are cut lines, KYOsSHO

W » These special Lexan Scissors
T make trimming bodies a breeze
« and the sander comes in handle
s for finishing the rough edges.
® #1829

Round Cutter

Cut off the shaded
portions along with
the cut out line and
bore the holes as
designated in the'
-, drawing,

The opening is for (5¢)
installing the wing,

& EE R R R R R EE R R R RSSO

'EEE RN E R N NN NN

@ Wing

A RE R RSSO

J—
PAINTING

First wash the body to remove any oil or dirt, Einse throughly,
Paint the inside of body, You can obtain a color scheme by
masking a portion with tape then removing the tape and painting.
Apply the lightest color last,

Micron Line Tape

No.1841...1mm

No. 1842..1.5mm

No.1843...2.5mm
Color

White, Red

Yellow, Green

Blue & Black

LB R BT B B B B L L L B B L L L

R R R RS

* Polica Color No.2230
« White,Red, Yellow,

* Green,Blue,Sky Blue,
Mask the windows with the »Orange,Black Violet,

Micron Line Tape and paint . F.PinkYellow Green
the body in any color at & Orange

L ]
vour choose, R E R R RS RS R R

APPLY OF DECAL

Cut off the decals along the cutout line with scissors,
Do not apply it abruptly, Convince yourself of the position
by trying the decals with the backing paper on,

Be careful not to have air bubbles left,
['ry to smooth out the decal’'s surface from the center
to the periphery. (Paticulary be cautions with a large decal.)

Double Sided Tape (UPR-2)
Cut out the decal to
match the curvature,

Attach your favorite number,

- e NO.3119 Ultima Pro



ASSEMBLY OF WING AND INSTALLATION OF BODY

About 10mm

Assemble it in & G T
order from N M3X3 < Side View >
0-0 — y Set Screw o )
ol Fix it with screws
4 2 at a point 25mm
away form the

== point,

Bend it slightly
so that it will;
not come off :

Bend it
About™

® Wing Stay
(UPR-2)

Wing N 60mm

(under side) T e o
& Wing Stopper

oy "
vy »
R =) o @ Body Pin
............................................................................................................... it (UPR-1]

i N

M3x3 Set Screws: 2 : s : !
= : = —
@ Body Pinseeoere 2 :

Q

i®Body Pin

ADJUSTMENT OF BALL DEFERENTIAL AFTER ASSEMBLY

<  Adjustment of Ball Differental >

T : . . Swing the model car upward by holding the rear wheels,
'he ball differential gear been adjusted as shown at the left : i g .
{'EP]UI'T'IFII. But after the assembly, take a look in the following grt;'éz J_?gf‘l [:ﬂﬁg:ﬂd model will be raised to become horizontal
ways if the cap screw is tightened properly, : .

0 Remove the gearbox cover first, then put a piece of foam
rubber or thick paper between the center gear and the
pinion gear to lock them,

Foam Rubber
or
Thick Paper

Gearbox Cover If the model goes up bevond 1]143 horizontal ppsiiinn. it indicates
. : that the cap screw has been tightened excessively, Conversely

if it does not reach to the horizontal line, tightening of the cap
screw is inadequate, In such a case remove the flat head screw
which is fastening the rear hub
and readjust the cap

screw as shown, M2.6 Nut

Hold the rear wheels
with vour both hands
and raise the model
vertically. :

: (During this

: procedures, hold

: the right side wheel

! to lock the shaft)  J/@

# Disassemble only
the left side rear
: hub.

NO. 3118Ultima Pro e T



SETTING GUIDE

<When inserting Shim for Ball Differential adjustment...>
With the torque keeper side facing up,
disassemble up to the extentas

shown in the diagram,
S[EIHE 1 Remove the torgque keeper, .
Hex Key

# x L.eave the torque
keeper in this
condition,

Stabilize with

(2mm)

Torque Keeper
(MZ2.6X15Cap Screw)

As there are small
partis inside,

hex key or do
{(—) screw driver, pull out,
< Basic Setting> Shock Fnd

—-._‘

.

Place the model car on a flat surface, and keep the car with the
maximum body clearance, and adjust length of the front and rear
upper rods so that the wheels stand at a right angle to the

ground,

More than I'—] Tmm-l It

Il@

Stage 2

play,

needed,

8¢ X12 Adjustor
(UPR-1] Shim

not

It becomes shorter,

in or out

-

If there is end
install one
or two shims as

Turn the sheck end
for the
adjustment,
becomes longer,

Angle =

EErErRTERESEAR R RERE RSN R ER AR N

EEEEAEAEREREEE

EnamEdrRREREEElERES

The point C i
a normal position,

Front

2y

and C

: < Correlation between installing of Front Upper Rod and Camber

The installing points A, B and C on the front shock stay for the
upper rod correspond to A', B
camber angle when the front suspension arms swing down to
the lowesi position,

which are the maximum

e The various lengths of
the upper rod

[

Adj
the

Normal length 26mm

ust the length of
upper rod depending

upon the installing point,

—_ lrangle

EEEARNENESENER RN

T REER IR LRI RELE LRELE R LRLER LR LR L h

Negative
Camber

Positive *# By adjusting the upper rod
shorter, you will have a trait of
With negative
camber adjustment on the front
wheels, you will have sharper
steering tendency, while on the
rear wheel, the gripping power

Camber

<Toe—=in Angle>

negative camber,

becomes higher,

Hy lengthening the upper rod,

positive camber adjustment is

gained, With positive camber on
the front wheels, you will have
a trait of under steering, while
on the rear wheel you will have
the car with over steering traits,

Neutral

® Adjust the tie rod longer,

Become toe—in,
Slower Response
Over steer

® <The way of adjustment of upper rod.>

As same as tie rod,

it can

be

adjusted in the way right picture,

® Adjsut the tie rod shorter

Become toe-—out
Quicker Responce
Under steer

It becomes
longer,

)

It becomes
shorter.

Triangle el
Squre
)I®)
O
O :
normal

The point C is a
position,

Rear

Shock B

<Correlation between installing position of the Rear Uppoer Rod
and Camber Angle>

The installing points A and B on the upper rod plate will result
in the positions of the rear camber angle A’
rear suspension, arms sink the most,

and B° when the

o The various lengths of

the upper rod
’ -n- LRI i
, =

C : Normal length 30mm

Adjust the length of
the upper rod depending
upon the installing point,

A"IQ_?._P_-_

oo B

< Relation between Gear Ratio and the Motor>

LS L R s A L LIRS SR L R YRR L]

Pini
G::?n 1ST 1I6T 17T [1BT | 19T |20T |2V T | 22T | 237
Mo, of Teeth
: |Gear Ratio|11.1|10.4|9.8|9.2|8.7|8.3]|79|75]|72
< Adjustment of Hardness of Shock Action>
Eﬁ S]Etlﬁ Yellow | Green | Yellow | Red Green Red
Piston
~Toe Hardness
Out ! Harder Softer

ESFEREEEEREREEFE TR R

Marking (EX) Narrow Tire 55*_':'1

# Take this chart just as general indication,

< Setting of Tires>

Any of the tires listed below can be used with the "Ultima Pro”,
Choose the one most suitable for the road condition,

o Hardness of Tire

:  of tire

: & Road H- MH-M-S-8S  H--M-8
i Tire Lisi Condition HardHEﬂft Hard =l S
E H MH M S g

WEN34 MNarrow Tire

w5031 Low Profile Tire
(For hard road surface)

P g e e YRR Y AP AR RN R PR PRI R TR NN

W507e Narrow Tire

WS078 Low Profile Tire
{Both of them are MH—

M)

(Both are

W5033 Narrow Tire
OT-86 Low Profile Tire

pin type)

|

wsniz Low Profile Tire

{for soft road surface)

W5075 Marrow Tire

w5077 Low Profile Tire
{Both of them are 55—\

I
-
I

NO. 3119 Ultima Pro



INSTALLATION OF OPTIONAL WING STAY

Wing Stay (C)

e,
L

E ~Wing Washer

< Cutting of Body>

The installation angle becomes bigger

in order, A to B to C.,(5 steps)

.
W

When sel the wing stay,
cut the diagonal part as shown
under the picture.

PARTS LIST
Key # Parts Name Q'ty Kev #  Parts Name Q'ty Key # Parts Name Qty Key # Parts Name Qty
(1) Front Shock Stay  sssees 1 @2 Stabilizer Link (L)erereseees 2 #3 Motor Guard Plate 1 @ Main Frame — corereresninnns 1
@ Rear Shock Stay sesessssess 1 ay * (S)eererasaens 2 8 Servo Saver Spring o8 @B Decal  reeerersesemnsennersnnens 1
@ 4% X8 Bearing B @) Stabilizer Stopper:---+-+-+--- 2 #% Front Bulk Head — «oens ! @®E Ring (E3) (Balck)+#2
@ S5¢ X10 Bearing swereren B @ Battery Holder Plate 2 8§ Rear Axle Stopper  sessss ] @ # (B 4)erervansnnine o3l 1
® Center Gear Collarssrer 1 @8 Wing Stay  eeererseesecees 1 80 Rear Bulk Head::s=resserens 1 @ Hook Pin euscusncsdoness "% 3
® Motor Guard rereressreveses 1 @ Gear Cover Sealws==seree 1 B Gear Coversoeseeiemn 1 @ Body Pln reeesssrsssssssssasns #4
() Motor Plate sassssessnnsars @® Double Sided Tapes+ree 1 B9 Bumper seseserssssnnmniisninn | B Hex Key (1.5mm) seoveseenses 1
ﬂ@ B X114 Bearing  rteeeeee 2 [ﬂ, Strap (§)  seeesesensnenn > @ Front Hub scesscssssssnaranas 2 @ # [ 2mm)eererernenaneas 1
©® Differential Gear-:-++:-=++- 1 80 NiCd Strap @ veereereee 2 @D Rear Hub (R)everemermnenennn] i + (2.5mm) srevneienann 1
© Diff, Shaft (A)eesreesssensns | 8) Antenna Pipe *weeesesesess 1 @ Knuckle Arm (L) seeesseeess 1 @ Body Hook sesessssesssmessnnes ]
(- B . (B)errresareenian 1 @2 Shock 0il (Green) ee | 83 * (R)serramrennee ] @ Rear Hub  sessrersmmrsnrsarens 1
@@ Pressure Plate ... 2 & Screw Cement:({Locktite) 1 8 Servo Saver ~A)sessessesens 1 @ Battery Holder w2
@03 8¢ X10 Collarr=rerresrrsssess | & Silicon Grease.svsssmseries | 6% * L Cap Screw M3 X 18 4
@14 Torque Keeper kg ® Front Upper Plate i LT3 . (I Jissiiasiiase’] Bind Screw M2.6X6 -6
ﬂ@ Tapered Washer sesrreerees 4 88 Rear Wheeloererrmrrreernarans 2 &7 * (D) eerenrrannes 1 * M2.EX12 2
@1® Differential Ballsssssesesrneaes]( & Front Wheel .2 @ Servo Saver Collar coveses 2 o MIX G
@04D Thrust Ball ccevvicrnninnnn 8 8 Pinion Gear (20T ) werreeer | @ Gear Box Hatch  seevsssnne | + TEY 4L
@0¥ Thrust Washer .o 2 ® center Gear Shaft “*** 1 ® Rear Upper Plate oo ] # M3 X350 ]
e 1@ Front Shock Shaft s D 8 Counter Gear Shaft seeer ® Servo Stay U * 2 . YEP .
o Rear ’ e D €0 29 M11 Pipyrecesssesesnsesns 1 @ Shock Collar ssssssesesssssens 4 Round Head Screw g9 4¢33...000
® ) Front Shock Case veres 2 §? Front Wheel Shaft ... 2 @ Antenna Posteeseersssssssnss 1 Flat Head Screw M2.6X12 - §
® 32 Rear * nereee 2 83 Servo Saver Shaft =+ 2 # Servo Mount Plate e« * M3 X6 eeeee 3
e @ Front Shock Spring -2 0 Wing Stopper  rrereereees 2 @ Stopper Post  sesveressrenss 4 ’ M3 X 1200000 4
® 3 Rear . -2 9 3¢ X40 Adjust Rod 4 ® Stopper Washer (Thiner one)4 » M3 X150l
@ Spring Holder..coomniannene, a4 8 3¢ x32 * e @ ’ (Thicker one)y # MAX B8
®® Shock Cap o4 @) 3¢ XS0 . «+2 @ 5.8¢ Ball End e 14 . M4 X120 4
o §h Spring Stopper s e ) §8 5.8¢ Ball (Black)wswsasnns g ™ 6.8¢ * sasssarannin ] Thruss Screw M4 X B eeens 4
O 80 Shock End  seevssernrainns 4 8 O Ring (P3 - Black)ss2 B Hub Pipressosresssrmmenmmsss 4 TP Bind Screw M3 X Beenld
@ £ Ring (E2.5) rreeerenen 16 70 Motor Guard Collarsssss-- 2 @ Cross Wrenchesssesesesssearans 1 T P Round Head M 3 X180 ]
@ Final Pinion o 1 @D Shock Piston  reeeeeeesess 4 @ Ball Nut i 2 T PFiat Head Screw M3 X106
@) Center Gear rersssvresssunss 1 ®72 Shock Collar (White)*4 @ 5.8 Ball (Silver)sssssssee:10 Nut M2.6 weld
® Counter Gear *w++erssssrssss 1 o7l # (Black ) 4 D 6.8% Ball  sseosssrsassssnasasnns 4 . M 3 eensasninns 8
@ Swing Shaft AR AR R @ Pressure Top seeveneneee 4 @ Front Suspension Shaft--2 Nylon Nut M 3 eeersencen 4
i1 Wing Post = wrremreeeeees 2 o O Ring (P3-Red) w8 @ King Pin seoreserssvrenminan: 2 " ¥ [ pov— 4
@ Drive Washer  rrreservem 2 OF8 C Ring cereeerereseraresinnns w4 @ Steering Rod  wesvveenns -1 Washer M2.6 2
® Rear Wheel Shafe = 2 @ Front Stabilizer i) @ Center Rod  eveeseevensarens 1 * M 3 seeessssrinn g
® Front Suspension Arm**2 @ Rear Stabilizer  eererereses 1 M Motor Guard Joint T | * ¥ I ST <4
3 Rear Suspension® Arm®*2 ¥ Rear Suspention Shaft----2 @ Body e, ] Shim P 8X12:0e- 2
® Plastic Collar (Red) "% 6 80 Stabilizer Ballssesssesesnseinns 2 @ Wing oo | Set Screw M3 X 3T
@ Gear Box (L)-wswseessssnins 1 €0 Adjust Ball — seeeesenenens 4 @ Front Tire  sweessmsessenns 2 . M3 X162
an * (R)sessensnananins | 82 Sponge Cap susrassrasess | @ Rear Tire ‘oersssrsssrassranses .2 * M X 4 eenns ]

Flat Head Screw M2.6x12... 2

(@and @ marked parts have been assembled in UPR—-8 Bag. % marked parts are included spare parts other than indicated quantity,)

NO. 3110 Ultima Pro

—22—




ULTIMA PRO

EXPLODED VIEW

0HUM-14 i
| (1UM-26

@, /1) gy &

- E5UM-45 UM-14
< ¥ "1 fs

~ g 4
By ©
@——F80T101  @hum-as -

iH0LA-43
R0

BAUM-43-
fijum-g

: 4§ 1840
+51'50-79 (G

(oD um-14 ;

----

¥ !
MHoT-33
!

-

- o

OuM-47

49EP-37

53 1878 Cﬂ SCREW CEMENT ‘ HW-5074
] - | |
syor-ae CE| | Silicone Grease | L 7uM.a9

:

1943 (3)1974(1903)




BLW-0110

|_\_\_'_|'
r_’_};‘-} 1974(1903)
€),

qoT-107

(@)

(4)1974(1901)
fxc-20




PURCHASABLE PARTS FOR YOUR KIT

You can purchase replacement and optional parts for your kit. All of the part identified by key number are usually not
available singularly, but we offer these parts in convenient parts "packs” which can be purchased separately, To figure out
which parts pack you need, find the key number for that part with the manual,

Then consult out parts pack guide below, When referring to the parts you need, always use the Parts Pack Number,
For example, if you need a Center Gear Shaft (Key #59) ask your dealer for Kyosho Parts UM—=5 (Gear Shaft Set).

No, Parts Name Key No, & Q'ty No, Parts Name Key No, & Q'ty
OT—6 |Swing Shaft 3 x2 1901 [Ball Bearing (5 ¢ x10) @ X2
OT=18|Rear Shaft X2 1903 * (4 XB)| X2 @]{1
OT—19| Drive Washer Bxa 1811 ’ (B¢ x14) |@x2
O0T-2|0 Ring X110 1878 |Screw Locking Compound | &3 X2
O0T—32|58 ¢ Ball i x10
0T=-33| Ball Nut (M2.86) & X10 1943 |Cross Wrench X1
O T-38| Silicon Grease 3% BS—46|6.8 ¢ Ball @ %10
O0T-=3| E Ring (E2.5) & x10 L A=17|Plate Set WX
OT—65|'Wing Stay Set X1 $Ex2 L A—28 | Rear Hub Carrier &) @ X1
OT-66| Low Profile Tire |®@X2 (Pin Type) LA—43|58 ¢ Ball End ™ x12
0T—7%| Hard Final Pinion | 88X 1 LA—24|Rod Set X 2
OT-—98| Battery Holder Set | ® X2 Sets
OT-101| 58 ¢ Ball & x10 (Balck 26hole)
0 T-107 | Wing 3 X 1 OPTION PARTS
O Tw-9| Plastic Parts Set W X2 Wx4 UMW-11Wing Stay Set made by nylon
QTW-11 | Adjust Rod (S) X2 umMw-2 [Carbon Chassis
oTW-12 * (M) 8 x2 UM=17 |Wheel Set Rear,Front each 2 pcs,
0TW-13 . (L) §hx2 0 T—90 |Wheel one—piece type 4 pcs.
MA—17| Wheel Set x4 FO—2 | Wheel d 4
E F-103|Racing Wire 4 ¢ Silicon Code
UM—1 | Gear Set & X1 LM=15|Motor Cooling Plate | for Le Mans Motor
UM~—5 | Gear Shaft Set ABRXT X2 1863 |Sponsor Sticker Decal Sponsor Mark
uM—8] Front Shaft Set |® ®x2 i
UM-9 | Rod Set b x 1
UM=14[ Servo Saver Sel | RBS0HBO X BX2 X4 1872 |5ponge Tire (A) for wet hard road surface
UM=21| Front Bumper ) 1883 | Frontier Hobby Qil | 30cc
UM=26| Special Shock Stay |@ @ X1 1953 | Silicon Oil (S) Viscosity (Soft)
umM—=28| Motor Guard @B Bx2 1954 . (M) . (Medium)
Um—29| Stabilizer Set Mdx1 @@@MHx2 §0x4 1955 . (H) . (Hard)
UM=34| Body (Ultima Pro) | @ X 1951 | Shock OQil (S§,.M,H), | Soft,Medium,Hard
UM=39| Front Wheel Set |®X2 (Yellow) LM—18| Mentenance Set Mentenance Parts for motor
UM—42| Saver Shaft Set Bx2 WB D-1/[ Ball Diff. Shaft Plate Set | @ qp a3 x1 @x2
UM—43 | Servo Saver Strong Ring | 88 X 2 wB D-2| Ball Diff. Ball Set DE X1 X2 @x10 @dx12
UM—44) Sus, Arm_Set (long) @ B X2 @ x4 WB D-3| Ball Diff. (Body) @ X1 others 4 pcs,
UM=45| [Upper Plate Set S x1 W—5003 | Adjustable Shock (S)
UM—4§ | Battery Holder Plate iy 2 W —5004 - (L) .
UM=47]| Main Chassis (FRP) | ®& X1 W=5021 | Low Profile Wheel | Silver Plate 2 pcs,
UM—48| Sus, Shaft Set M Bx2 @xa w-5023| Low Profile Wheel | Yellow 2 pcs.
UM=49| Up Light Set | @ B X1 X2 (for long Sus.) 1875 |Front Tire (A) 2 pes,
UM-50| Bulk Head Set @ 49 8 & 8 X1 (for long Sus) w—5031 | Low Profile Tire for hard road surface x2
um-—s51 | Motor Flate @ W—5032 ’ for soft road surface x2
UM=52| Gear Box @ apx .
UM=53| Decal (Ultima Pro) | ®X 1 Wrse), Front Tire M=S"  |esn comipound ¥ pes
UM=54| Screw Set Screw, Nut, Wrench lset
W-=5072 * M—H
w—otoe | Ball Differential RO Bax2 Hard Compound 2 pcs.
x4 dx8 1§x10 : o
W=0110 | Special Super Gear | & x1 wenn ; i gg}l Sgéﬁpnund 2 pcs.
w—s001 | Pressure Shock (s)| 308832830283 W—5077 |Low Pro, Tire S5—M
X2 B nxa W—5078 * MH=M | Multi Spike 2 pcs.
W50 . (L) BRI DIRIORDR w-soes | Hard Pinion Gear fiiid: Ko
X2 B[ W4 W—5093 (15T ~23T)
w—5074 | Front Tire 02 W—0111 |Special Counter Gear|Stronger Type than (32)
W~—5061 | Universal Swing Shaft
1840 | Douhl i apx .
TP =atook Fin - [@x w-sois| Pastic Parts Set o |82 @8 DX
EF-37| Strap (S) Wxe
EF—39 rqif:dp Strap A %6 W=5017|fgr “Pressure. Shock | BX10
$D-7]| Antenna Pipe Mmxs O Ring Set
cB—72| E Ring (E3) B x4 W=3018|for Pressure Shock | ®X2 T MXx4
KC—=20| (E4) Mx4
1889 | Body Pin Mxs

NO. 3118 Ultima Pro



The Super Hobby
®
IKyOSHO

This products is not to be sold in the United States, If you have purchased this product
in the United States, please contact Kvosho U.S.A. phone number (217) 358 —3630.

PRINTED IN JAPAN

AAL 2T




